
Decentralized Wastewater Treatment System 

Thesis submitted in partial fulfilment of the requirements for the degree 

of 

 Master of Engineering in Water Resources & Hydraulics Engineering 

 

Submitted By 

Amir Sohel 

Examination Roll No. – M4WRE22015 

Registration No. -154655 of 2020-2021 

 

Under guidance of 

Prof. Dr. ARUNABHA MAJUMDER  

Emeritus Professor  

School of Water Resources Engineering, Jadavpur University 

 

Dr. RAJIB DAS 

Assistant Professor 

School of Water Resources Engineering, Jadavpur University 

 

 

School of Water Resources & Hydraulic Engineering  

Faculty of Interdisciplinary Studies, Law & Management 

Jadavpur University, Kolkata 700032 

 (2022) 
[...]
DEWATS effluent irrigation and another was tap water with fertilizer. Experiment 

was done with Banana and taro crops using automated drip irrigation. The results 

show that irrigation with DEWATS effluent was comparable to tap water with 

fertilizer applied, especially for banana. 

Alamgir M. et al. (2013) 

The main objective of this paper the determination of the quality of wastewater at 

various stages of decentralized wastewater treatment systems (DEWATS) of the 

Panchtala colony at Kalishpur. For this, laboratory experiment was conducted 

collecting wastewater sample from 6 different points such as from inlet and outlet of 

settling tank, middle and outlet of anerobic center, outlet of planted filter, outlet of 

polishing pond of DEWATS at certain time interval. Test results show concentration 

of wastewater parameter such as biochemical oxygen demand (BOD), chemical 

oxygen demand (COD), pH, Total dissolved solid (TDS), dissolved oxygen (DO), 

temperature, oil, grease, nitrate, phosphate, faecal coliform was gradually reduced to 

acceptable limit, which indicates that it is not harmful to discharge treated 

wastewater into natural water bodies or used for irrigation or reuse for toilet flushing 

and car washing.   

 

 

 

 

 



21 | P a g e  
 

Nayono S. et al. (2011) 

This Paper present the results of the survey of the acceptance study by the 

community on decentralized sanitation options for rural karst area in Bribin’s 

recharge area, conducted by KIT-ITAS and the faculty of geography, Gadjah Mada 

University in Yogyakarta, It was conducted by Indonesian-German joint research 

project IWRM in GunungKidul, Yogyakarta, Indonesia. The options that have been 

analysed includes: i) composting and urine diverted (UD) toilet, ii) Communal Bath-

washing toilet facility, iii) anaerobic treatment for recovery of biogas, iv) reuse of 

grey water. Preliminary results of the survey show that the acceptance of existing 

systems (septic tank) is about 91.40% which is very high. But the concept of 

resources recovery is still very new to the community. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



22 | P a g e  
 

 

 

 

 

CHAPTER –4 

METHODOLOGY 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



23 | P a g e  
 

4. Methodology 

4.1 Wastewater treatment plant: Technological options 

At present there are manytechnologicaloptions are available for wastewater 

treatments. These includes- 

i. Activated Sludge Process (ASP) 

ii. Aerated Lagoons 

iii. Membrane Biological reactor 

iv. Trickling Filters 

v. Rotating Biological Contractors (RBC) 

vi. Upflow anaerobic sludge blanket (UASB) 

vii. Moving bed biofilm reactor (MBBR) 

viii. Sequencing batch reactor (SBR) 

ix. Waste Stabilisation Pond 

x. Constructed Wetlands 

xi. Phyto-remediation Systems 

xii. Septic tanks 

xiii. Root zone technology 

xiv. Biofiltration and Sand Filters 

xv. Bio-membrane Process 

xvi. Bio-towers 

 

4.2 Wastewater Treatment Systems: 

• It is series of unit processes and unit operation that uses physical, chemical 

and biological processes. 

• Designed to treat wastewater so that wastewater effluent does not harm the 

environment and human health. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



24 | P a g e  
 

 

4.3 Typical arrangements of wastewater treatment plant: 

 

Screen Bar 

 

 

 

 

 

 

 

 

 

Final Effluent 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Grit 

Chamber 

Primary Clarifier Aeration Tank 

Nutrient 

Removal 

Collection 

System 

Secondary 

Clarifier 

Disinfection 

 

Sludge Holding Tank 

 

Sludge Treatment 

Receiving 

Body of 

Water 

Land Fill/Soil 

Treatment 

P
rim

ary Slu
d

ge Secondary 
Sludge 
(Return 

Activated  
Sludge) 

Secondary Sludge 
(Waste Activated  

Sludge) 



25 | P a g e  
 

4.4 Activated Sludge Process: 

The activated sludge process is now used regularly for biological treatment of 

municipal corporations and industrial waste water treatment. according to the 

definition, the basic activated sludge treatment process consists of the following 

three main components: 

• A reactor where the microorganisms which are responsible for wastewater 

treatment are maintained in suspension and aerated. 

• Separation of liquid solids, usually in a sediment tank 

• A cyclic system where solids removed from the liquid-solids separation units 

can be returned to the reactor. 

Types of reactors/aeration tank used in conventional activated sludge systems are 

• Plug-flow reactor 

• Complete mis activated sludge reactor 

 

❖ Schematic diagram of the different reactors 

a. Plug Flow Reactor 

 

 

 

 

 

 

 

 

 

 

 

 

 

                       Figure 7: Flow Diagram of Plug-Flow reactor 

 

 

 

 

 

  

 



26 | P a g e  
 

b. Complete mixing sludge reactor 

 

     Figure 8: Flow Diagram of Complete mixing activated sludge reactor 

 

• Summary of general design criteria for treatment of domestic sewage in 

activated sludge  

Table 3 
Sl. 

No. 

Parameter Conventional and complete 

mixing activated sludge 

process 

1 Mean cell residence time, days Warm: 4-5 

Temperate: 5-10 

Cold: 10-15 

2 Food (F) to microorganisms (M) ratio, 

kg BOD5/kg MLVSS 

Warm: 0.6-0.9 

Temperate: 0.4-0.6 

Cold: 0.2-0.4 

3 Hydraulic detention time, hour 3-8 

4 MLSS, mg/l 2000-5000 

5 Ratio of VSS and SS 0.70-0.85 



27 | P a g e  
 

6 Biodegradable fraction of VSS 0.55-0.70 

7 BOD5 of MLVSS (mg)/ Conc. Of 

MLVSS (mg) 

0.55-0.70 

8 SS in effluent, mg/l 10-30 

9 Oxygen requirements, kg/kg of BODU 

removal 

Without nitrification: 0.6-

0.65 

With nitrification: 0.80-

1.20 

10 Dissolved oxygen in aeration tank, 

mg/l 

0.50-2.0 

11 Expected removal efficiency % of BODU :85-93 

% of coliforms: 90-95 

12 Kg phosphorus removed/100 kg BODU 

removal 

0.40-1.0 

13 Kg nitrogen removed/100 kg BODU 

removal 

4-5 

** MLSS – Mixed liquor suspended solids 

VSS – Volatile suspended solids 

SS – Suspended solids 

MLVSS – Mixed liquor volatile suspended solids 

BOD – Biochemical oxygen demand 

 

4.5 Mechanically Aerated Lagoons: 

Mechanically aerated lagoons are relatively shallow depth earthen basin generally 2 

to 5 m deep. Mechanical aerators are installed on floats or fixed platform with 

aerated lagoon. Oxygen is provided by the mechanical aerators for biological 

treatment of wastewater and also mechanical aerators keep the organic solids into 

suspension.  

 

 

 



28 | P a g e  
 

Types of aerated lagoons: 

Depending on the energy input per unit volume of lagoon and the provision of a 

recirculation arrangements, the solids are either settle or flow through or 

accumulate in the system. Thus, there are three principal types of aerated lagoons 

classified on the basis of the manner solids are handled. These are- 

➢ Facultative aerated lagoons 

➢ Aerobic, flow through  

➢ Aerobic with solids recycling 

 

• Some general characteristics of different types of aerated lagoons for 

treatment of domestic sewage 

Table 4 

Characteristics Facultative 

Lagoon 

Aerobic, flow 

through 

Aerobic with 

solids recycling 

 

Solids controls None (Some settle 

and discharge with 

effluent) 

Partial (Solids can 

not settle, all must 

discharge with 

effluent) 

Full control (solids 

are recycle) 

Suspended solids 

concentration in 

lagoon, mg/l 

50-150 100-350 3000-5000 

Ratio of volatile 

suspended solids 

(VSS) and 

suspended solids 

(SS) 

50-80 70-80 50-80 

Sludge age or mean 

cell residence time, 

days 

High (because of 

settlement) 

5 Warm: 10-20 

Temperate: 20-30 

Cold: more than 30 

Overall BOD 

removal rate per 

day at 20oC 

0.6-0.8 1-1.5 20-30 

Temperature 

Coefficients 

1.035 1.035 1.01-1.05 

Detention time, 3-12 2-5 0.5-2.0 



29 | P a g e  
 

days 

BOD removal 

efficiency, % 

70-90 50-60 95-98 

Coliform removal, 

% 

 

60-99 

 

60-90 

 

60-90 

Land requirement, 

m2/person 

Warm:0.30-0.40 

Temperate: 0.45-

0.90 

Warm:0.30-0.40 

Temperate: 0.35-

0.70 

Warm:0.15-0.25 

Temperate: 0.25-

0.55 

Power requirement, 

kW/Person-year 

12-15 12-14 18-24 

 

❖ Schematic diagram of the different lagoons 
 

a. Mechanically aerated facultative lagoon 

 

   Figure 9: Schematic Diagram of Mechanically Aerated Facultative Lagoon 

b. Mechanically aerated flow-through type lagoon 

 

  Figure 10: Schematic Diagram of Mechanically Aerated Flow-Through type Lagoon 



30 | P a g e  
 

4.6 Aerobic digestion Process: 

Aerobic digestion can be used for the treatment of (a) only waste-activated sludge, 

(b) a mixture of primary sludge and waste-activated sludge or trickling filter sludge, 

(c) waste sludge of extended aeration plants. Recently aerobic digestion process has 

been introduced in larger wastewater treatment plants having capacity less than or 

equal to 2 m3/s, but earlier it has been used in the plants of capacity less than 0.2 

m3/s. 

 

• Advantages of aerobic digestion process: 

➢ The reduction of volatile solids in a well operated aerobic digester is almost 

same to that of the obtained from anaerobic digester. 

➢ Generates supernatant liquid of low BOD and nutrient concentration. 

➢ Produce nuisance odourfree, humuslike, organic stable end product. 

➢ Recover high basic fertizer in sludges. 

➢ Relatively easy operation. 

➢ Construction is simple. 

➢ Capital cost is low. 

➢ Suitable for high nutrient biosolids digestion. 

 

• Disadvantages of aerobic digestion process: 

The major disadvantages are- 

➢ Energy intensive high for consuming oxygen. 

➢ The sludges produced from the aerobic digestion is not dewaterable 

mechanically. 

➢ The process is seriously affected by temperature, geometry of tank, feed 

solids concntration, type of aeration or mixing device, tank material and 

location. 

➢ Methane which is useful byproduct can not be recovered. 

 

• Design parameter for aerobic digesters: 

Table 5 

Parameter Units Value 

Sludge retention time Day At 20oC: 40 

At 15oC: 60 

Volatile solids loading Kg/m3.d 1.6-4.8 

Oxygen requirements Kg O2/kg VSS Approx. 2.3 

Energy requirements for 

mixing 

Mechanical aerator: kW/103 m3 

Diffused air mixing: m3/m3.min 

20-40 

0.02-0.40 

Dissolved oxygen residual 

in liquid 

Mg/l 1-2 

Reduction of volatile 

suspended solids 

% 38-50 



31 | P a g e  
 

 

4.7 Membrane biological reactorsprocess (MBRs): 

Membrane biological reactor (MBRs) is combination of microfiltration membrane 

having pore size 0.1-0.4 micrometer with a biological reactor with suspended 

microorganisms. First MBR were developed commercially by Dorr-Oliver in the late 

1960s, consisting ultrafiltration with a conventional activated sludge process for the 

application of ship board sewage treatment. Microfiltration membrane separate the 

treated wastewater from active biomass. Recently it is widely used for the 

treatment of municipal as well as industrial wastewater treatment.  

 

• Types of membrane bioreactor: 

 

a. Side-stream MBR with external membrane filtration 

 
 Figure 11: Schematic Diagram of Side-Stream MBR with external Membrane Filtration 



32 | P a g e  
 

b. Submerged MBR with internal membrane 

filtration

 
Figure 12: Schematic Diagram of Submerged MBR with internal Membrane Filtration 
 

 

 

• Process flow diagram 

 

 
 

  Figure 13: Diagram of Sewage Treatment plant Based on MBR 
 



33 | P a g e  
 

 
Figure 14: Process Flow Diagram of Submerged MBR with internal Membrane Filtration 

 

**Blower1 is for aeration for BOD removal in tank, will turn during operation and it 

will be off at the time of cleaning. 

**Blower2 is for back pulse of air during physical cleaning of membrane to avoid 

blockage, thus during operation of MBR, it will be in off mode and during cleaning it 

will be on mode. 

**Chemical enhanced backwash is required in every 1-2 weeks for avoiding residual 

fouling and chemical cleaning for irreversible fouling is required in every 6-12 

months, 

 

 
 

 Figure 15: Process Flow Diagram of Side-Stream MBR with external Membrane Filtration 



34 | P a g e  
 

• General operational & Performance data of a Membrane reactor: 

 

Operational data   Table 6 

Parameter Unit Values 

COD loading Kg/m3. d 1.2-3.2 

MLSS mg/l 5000-20000 

MLVSS mg/l 4000-16000 

Food to microorganism 

ratio 

g COD/g MLVSS-

d  

0.1-0.4 

Sludge retention time Day 5-20 

Flux L/m2. d 600-1100 

Applied vacuum kPa 4-35 

Dissolved oxygen mg/l 0.5-1.0 

 

Performance data 

 

Effluent BOD mg/l <5 

Effluent COD mg/l <30 

Effluent NH3 mg/l <1 

Effluent TN mg/l <10 

Effluent turbidity NTU <1 

 

 

 

 



35 | P a g e  
 

4.8 Trickling Filter (TF): 

Trickling filters is the one type of aerobic wastewater treatment system having fixed 

film bioreactor which is a section of secondary wastewater treatment system. 

Trickling filter pursues attached growth system. In this system, microorganisms are 

attached to a medium which are responsible to degrade and remove the maximum 

biological and inorganic waste from the wastewater.  

 

• Process 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

• Applicability 

After primary treatment wastewater influent passes through the filter media. At that 

time organic material of the wastewater is adsorbed by the population of 

microorganisms which are attached to the medium as a bio-film or slime layer 

(thickness: approx. 0.10 to 0.20 mm). During passing through the filter media, 

microorganisms present in the wastewater gradually attached with the filter materials 

like slag, rock or plastic packing surface and form a film. In the outer part of the 

slime layer, organic matters are degraded by aerobic microbes. Thickness of slime 

layer increases due microorganism growth and because of this oxygen can not 

penetrate the full depth of the slime layer, hence anaerobic environment develops 

near the packing surface. Microorganism in the layer start endogenous respiration 

and lose the ability to cling with packing medium. Then slime layer washed out from 

packing medium by the liquid and slime layer again begins to grow. The process of 

Influent enter to TF after 

primary treatment 

Influent passes through the 

filter media having 

microorganisms 

Goes to the rotating influent 

factor 

Clarifier removes colloidal 

wastes from effluent as a 

waste sludge 

Organic matter aerobically 

oxidized by the microbes  

Filter effluent goes into 

drainage system to the 

clarifier 

Effluent is further treated for 

disinfection  

Wastes sludge is returned 

back to TF for recycling 



36 | P a g e  
 

falling the slime layer is known as sloughing. The sloughed solids go to the 

underdrain system and then clarifier to remove from wastewater. 

 

• Advantages 

➢ Easy and reliable secondary wastewater treatment unit. 

➢ Small area requires for construction, so suitable where the large area is not 

available. 

➢ Effective treatment of high concentration of organic matters based on the 

medium used. 

➢ Produce BOD, COD, nutrients, colloids free effluent. 

➢ Less power needed. 

➢ Diligent nitrification unit. 

 

• Disadvantages 

➢ Requires high capital cost for designing. 

➢ Additional treatment by chemical disinfectant requires to meet standard 

level. 

➢ Possible accumulation of excessive biomass which can not maintain aerobic 

condition may hamper TF performance. 

➢ Occurrence of clogging is high. 

➢ Flies breading and odor problem. 

➢ Regular operator attention requires. 

• Types of trickling filter 

Based on the hydraulic and organic load, trickling filters can be classified into two 

categories. These are- 

▪ Low rate trickling filters 

▪ High rate trickling filters. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



37 | P a g e  
 

• Design characteristics of trickling filters treating domestic wastewater 